
C

C

C

A B

F

E

D

G

Step 1:
Place Table Top on protected surface. Attach Leg Frame to 
Table Top using (8) 5/16-18 x 1" Screws(F), 
(8) 5/16 Lock Washers(E), and (8) 11/32 Flat Washers(D). 

Step 2:
Attach Leg to Table Top using 
(4) 5/16-18 x 1 1/4" Screws(G).
 Repeat for other Legs.

Tools Needed
Low RPM Variable Speed 

Drill
Rubber Mallet

PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION

A 1 033-3206-XX Oasis Classroom Table Frame
B 1 053-3072-MA-YYZZZ-J Top, Oasis, 30x72, Juvenile Class, Laminate Top, Molded-Edge
C 3 033-3204-XX Oasis Glided Leg
D 8 026-006 Washer, Flat, 11/32 ID x 3/4" OD x 0.050 THK 18-8 SST
E 8 025-030 Washer, Lock, Split, 5/16",  Blk Ox.
F 8 021-050 Screw, 5/16"-18 x 1" BH, Pin in Torx T-40, Black Oxide, Loctite 
G 12 021-002 Screw, Machine 5/16"-18 X 1-1/4" L, FH, Pin in Torx® T40, Black Oxide, Thd. Lk.

Rev. A - 3/11/18
091-904 Page 1 of 1

www.norix.com ● TEL 800 234-4900

Assembly Notes: Norix is not responsible for any damage due to improper installation.  If your shipment does not match the parts list, please contact Norix Customer Service at 800-234-4900.
                                  Norix reserves the right to modify design specifications at any time without an obligation to owners of previously sold products.
 ___________________________________________________________________________________________________________________________________________________________________________________________________

Oasis Classroom Table
Glided

Assembly Instructions

For Model Number
O23072-XXXXXXX-XXXX-XXXG


	Sheet1
	Drawing View27
	Detail View F (1 : 12)
	Detail View G (1 : 12)


